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A TUVRheinland®

Appendix C.1: Test Results of Conducted Power Spectral Density

Wi-Fi 802.11 b mode, 1 Mbps
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Spectrum I u:vn
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Wi-Fi 802.11 g mode, 6 Mbps
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Spectrum I
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TUVRheinland®

Wi-Fi 802.11 n(HT20) mode, MCSO

Spectrum I
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Spectrum I u:vn
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Appendix C.2: Test Results of 6dB Bandwidth

Wi-Fi 802.11 b mode, 1 Mbps

FCC Part 47 §15.247 2400-2483.5 MHz 2017

Minimum Emission Bandwidth 6 dB (2412 MHz; 30.000 dBm; 20 MHz(11b_20Mhz))

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v04 and ANSI
C63.10-2013

6 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2412.000000 9.150000 0.500000 === 2407.425000 2416.575000

(continuation of the "6 dB Bandwidth" table from column 6...)

DUT Frequency Max Level Result
(MHz) (dBm)
2412.000000 1.4 | PASS

6 dB Bandwidth
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50 l,wqm Pi v f W v Vs 9. 150 WHz T “"“/l"\q‘-""-.»,l?wﬁl'y\_w
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2392 2400 2410 2420 2432
Frequency in MHz
Measurement
| Setting Instrument Target Value
| Value
Start Frequency 2.39200 GHz 2.39200 GHz
Stop Frequency 2.43200 GHz 2.43200 GHz
Span 40.000 MHz 40.000 MHz
RBW 100.000 kHz ~100.000 kHz
VBW 300.000 kHz ~ 300.000 kHz
SweepPoints 800 ~ 800
Sweeptime 94.922 ps AUTO
Reference Level 0.000 dBm 0.000 dBm
Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 15/ max. 150 max. 150
Stable 5/5 5
Max Stable Difference 0.28 dB 0.50 dB

2020-11-19 1/6 10:26:58 AM




. o - ®
Appendix C A TUVRheinland
Prifbericht - Produkte 60430331 001
Test Report - Products Page 8 of 90

FCC Part 47 §15.247 2400-2483.5 MHz 2017

Minimum Emission Bandwidth 6 dB (2437 MHz; 30.000 dBm; 20 MHz(11b_20Mhz))

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v04 and ANSI

C63.10-2013

6 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2437.000000 9.150000 0.500000 === 2432.425000 2441.575000

(continuation of the "6 dB Bandwidth" table from column 6...)

DUT Frequency
(MHz)

Max Level
(dBm)

Result
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8.0 | PASS

6 dB Bandwidth
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Measurement
| Setting Instrument Target Value
Value
| Start Frequency 2.41700 GHz 2.41700 GHz
Stop Frequency 2.45700 GHz 2.45700 GHz
Span 40.000 MHz 40.000 MHz
RBW 100.000 kHz ~100.000 kHz
VBW 300.000 kHz ~ 300.000 kHz
SweepPoints 800 ~ 800
Sweeptime 94.922 ps AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 30.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 14 | max. 150 max. 150
Stable 5/5 5
Max Stable Difference 0.37 dB 0.50 dB
2020-11-19 3/6

10:26:58 AM
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FCC Part 47 §15.247 2400-2483.5 MHz 2017

Minimum Emission Bandwidth 6 dB (2462 MHz; 30.000 dBm; 20 MHz(11b_20Mhz))

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v04 and ANSI
C63.10-2013

6 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2462.000000 8.150000 0.500000 === 2457.475000 2465.625000

(continuation of the "6 dB Bandwidth" table from column 6...)

DUT Frequency Max Level Result
(MHz) (dBm)
2462.000000 1.9 | PASS

6 dB Bandwidth
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Frequency in MHz
Measurement
| Setting Instrument Target Value
| Value
Start Frequency 2.44200 GHz 2.44200 GHz
Stop Frequency 2.48200 GHz 2.48200 GHz
Span 40.000 MHz 40.000 MHz
RBW 100.000 kHz ~100.000 kHz
VBW 300.000 kHz ~ 300.000 kHz
SweepPoints 800 ~ 800
Sweeptime 94.922 ps AUTO
Reference Level 0.000 dBm 0.000 dBm
Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 15/ max. 150 max. 150
Stable 5/5 5
Max Stable Difference 0.31dB 0.50 dB

2020-11-19 5/6 10:26:58 AM
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Wi-Fi 802.11 g mode, 6 Mbps

FCC Part 47 §15.247 2400-2483.5 MHz 2017

Minimum Emission Bandwidth 6 dB (2412 MHz; 30.000 dBm; 20 MHz(11g_20Mhz))

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v04 and ANSI

C63.10-2013

6 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2412.000000 16.550000 0.500000 - 2403.775000 2420.325000
(continuation of the "6 dB Bandwidth" table from column 6...)
DUT Frequency Max Level Result
(MHz) (dBm)
2412.000000 -0.7 | PASS
6 dB Bandwidth
5+
oT W —
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Frequency in MHz

Measurement
Setting Instrument Target Value
| Value
Start Frequency 2.39200 GHz 2.39200 GHz
Stop Frequency 2.43200 GHz 2.43200 GHz
Span 40.000 MHz 40.000 MHz
RBW 100.000 kHz ~ 100.000 kHz
VBW 300.000 kHz ~ 300.000 kHz
SweepPoints 800 ~ 800
Sweeptime 94.922 ps AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 30.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 21 / max. 150 max. 150
Stable 515 5
Max Stable Difference 0.19 dB 0.50 dB
2020-11-19 1/6

2432

10:36:26 AM
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FCC Part 47 §15.247 2400-2483.5 MHz 2017

Minimum Emission Bandwidth 6 dB (2437 MHz; 30.000 dBm; 20 MHz(11g_20Mhz))

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v04 and ANSI

C63.10-2013

6 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2437.000000 16.500000 0.500000 === 2428.775000 2445.275000
(continuation of the "6 dB Bandwidth" table from column 6...)
DUT Frequency Max Level Result
(MHz) (dBm)
2437.000000 4.3 | PASS
6 dB Bandwidth
107
ot \‘J-\-'J‘M}I:W‘Lv\‘}\lll|.‘w|‘ ot \rd‘wv'\ml»w'\_\a,’\r}\
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Frequency in MHz
Measurement
| Setting Instrument Target Value
| Value
Start Frequency 2.41700 GHz 2.41700 GHz
Stop Frequency 2.45700 GHz 2.45700 GHz
Span 40.000 MHz 40.000 MHz
RBW 100.000 kHz ~100.000 kHz
VBW 300.000 kHz ~ 300.000 kHz
SweepPoints 800 ~ 800
Sweeptime 94.922 ps AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 30.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 12 / max. 150 max. 150
Stable 5/5 5
Max Stable Difference 0.25dB 0.50 dB
2020-11-19 3/6 10:36:26 AM
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FCC Part 47 §15.247 2400-2483.5 MHz 2017

Minimum Emission Bandwidth 6 dB (2462 MHz; 30.000 dBm; 20 MHz(11g_20Mhz))

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v04 and ANSI
C63.10-2013

6 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2462.000000 16.550000 0.500000 === 2453.775000 2470.325000

(continuation of the "6 dB Bandwidth" table from column 6...)

DUT Frequency Max Level Result
(MHz) (dBm)
2462.000000 -0.9 | PASS

6 dB Bandwidth

5
ot
| o
L \J«\r"'.v-'.llffrh'4‘,.*Ju|.w‘ potlhy w.f-'mlm"ﬂh
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gt 16. 550 Mz o o
50T
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Frequency in MHz

Measurement

| Setting Instrument Target Value

| Value
Start Frequency 2.44200 GHz 2.44200 GHz
Stop Frequency 2.48200 GHz 2.48200 GHz
Span 40.000 MHz 40.000 MHz
RBW 100.000 kHz ~100.000 kHz
VBW 300.000 kHz ~ 300.000 kHz
SweepPoints 800 ~ 800
Sweeptime 94.922 ps AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 30.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 14 | max. 150 max. 150
Stable 5/5 5
Max Stable Difference 0.21dB 0.50 dB

2020-11-19 5/6 10:36:26 AM
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Wi-Fi 802.11 n(HT20) mode, MCSO

FCC Part 47 §15.247 2400-2483.5 MHz 2017

Minimum Emission Bandwidth 6 dB (2412 MHz; 30.000 dBm; 20 MHz(11n_20Mhz))

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v04 and ANSI

C63.10-2013

6 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2412.000000 17.650000 0.500000 - 2403.225000 2420.875000
(continuation of the "6 dB Bandwidth" table from column 6...)
DUT Frequency Max Level Result
(MHz) (dBm)
2412.000000 -0.6 | PASS
6 dB Bandwidth
5+
ot .
= rmr‘m('mllrv,\ﬂm\"'lynluq‘ pht L—\"“v'vl ,,.l.w"w IL,,‘
101 i ¥
13 r i IW
T 201 # X
s | s 1
> ) |
5 a0t / \
| ‘ﬁ Y
-40 [ W.dwr.«.-“,\.-“ﬁ.wﬁr‘ 17. 650 Mz T T— "
2392 2400 2410 2420 2432
Frequency in MHz
Measurement
Setting Instrument Target Value
| Value
Start Frequency 2.39200 GHz 2.39200 GHz
Stop Frequency 2.43200 GHz 2.43200 GHz
Span 40.000 MHz 40.000 MHz
RBW 100.000 kHz ~100.000 kHz
VBW 300.000 kHz ~ 300.000 kHz
SweepPoints 800 ~ 800
Sweeptime 94.922 ps AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 30.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 83 / max. 150 max. 150
Stable 515 5
Max Stable Difference 0.21 dB 0.50 dB
2020-11-19 1/6 10:48:16 AM
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FCC Part 47 §15.247 2400-2483.5 MHz 2017

Minimum Emission Bandwidth 6 dB (2437 MHz; 30.000 dBm; 20 MHz(11n_20Mhz))

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v04 and ANSI
C63.10-2013

6 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2437.000000 17.650000 0.500000 === 2428.225000 2445.875000

(continuation of the "6 dB Bandwidth" table from column 6...)

DUT Frequency Max Level Result
(MHz) (dBm)
2437.000000 4.5 | PASS

6 dB Bandwidth

107
ot ‘J-\,,J\N.—r m“‘wnm'm-lw.,,‘ o l-,\'ilh.ly'w.ll...;xn, .,,er
L J J
c L
é 20 I "‘j ﬁ‘l\
& 201 J
] p"l “
B I Lo teh A
30 ’(i"JJm;‘rjﬂ'p‘\“,’;’t"z‘l\\ [ 17. 660 Mz “rl')‘ e rl*‘“l'll,'lﬂ'f'/}
2417 2430 2440 2450 2457
Frequency in MHz
Measurement
| Setting Instrument Target Value
| Value
Start Frequency 2.41700 GHz 2.41700 GHz
Stop Frequency 2.45700 GHz 2.45700 GHz
Span 40.000 MHz 40.000 MHz
RBW 100.000 kHz ~100.000 kHz
VBW 300.000 kHz ~ 300.000 kHz
SweepPoints 800 ~ 800
Sweeptime 94.922 ps AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 30.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 54 | max. 150 max. 150
Stable 5/5 5
Max Stable Difference 0.39dB 0.50 dB

2020-11-19 3/6 10:48:16 AM
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FCC Part 47 §15.247 2400-2483.5 MHz 2017

Minimum Emission Bandwidth 6 dB (2462 MHz; 30.000 dBm; 20 MHz(11n_20Mhz))

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v04 and ANSI

C63.10-2013

6 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2462.000000 17.650000 0.500000 === 2453.225000 2470.875000
(continuation of the "6 dB Bandwidth" table from column 6...)
DUT Frequency Max Level Result
(MHz) (dBm)
2462.000000 -0.7 | PASS
6 dB Bandwidth
5t
oT [ A
| Mf‘w.d n,J o Jlead Mull‘sl‘ ‘.mlmw.'lm'w,.“m,.rk“
-101 1 ¥
e L / |
[7} / L
< -201 ' i
E \
3 ot { \
I / \
AOT;f e 17. 650 Mz .‘I‘-'u'.t,'irﬂ‘-'.\“i‘r’fl.-\.."\"\».-:
2442 2450 2460 2470 2482
Frequency in MHz
Measurement
Setting Instrument Target Value
| Value
Start Frequency 2.44200 GHz 2.44200 GHz
Stop Frequency 2.48200 GHz 2.48200 GHz
Span 40.000 MHz 40.000 MHz
RBW 100.000 kHz ~100.000 kHz
VBW 300.000 kHz ~ 300.000 kHz
SweepPoints 800 ~ 800
Sweeptime 94.922 ps AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 30.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 82 / max. 150 max. 150
Stable 5/5 5
Max Stable Difference 0.15dB 0.50 dB
2020-11-19 5/6 10:48:16 AM
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Appendix C.3: Test Results of 99% Bandwidth

Wi-Fi 802.11 b mode, 1 Mbps

FCC Part 47 §15.247 2400-2483.5 MHz 2017

Occupied Channel Bandwidth 99% (2412 MHz; 30.000 dBm; 20 MHz(11b_20Mhz))

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v04 and ANSI

C63.10-2013

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2412.000000 11.400000 == 2406.350000 2417.750000

(continuation of the “99 % Bandwidth" table from column 6...)

DUT Frequency Result
(MHz)
2412.000000 | PASS

99 % Bandwidth

5t
ot
-101 f .‘I | b
i vy Y
& 201 i i
S ol r i
H I f L"‘.
-40T f ¢
-50T 11, 400 MHz
2392 2400 2410 2420
Frequency in MHz
Measurement
| Setting Instrument Target Value
| Value
Start Frequency 2.39200 GHz 2.39200 GHz
Stop Frequency 2.43200 GHz 2.43200 GHz
Span 40.000 MHz 40.000 MHz
RBW 200.000 kHz >= 200.000 kHz
VBW 1.000 MHz >= 600.000 kHz
SweepPoints 400 ~ 400
Sweeptime 47.266 ps AUTO
Reference Level 0.000 dBm 0.000 dBm
Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30 dB 0.30dB
Run 10 / max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.16 dB 0.30dB

2020-11-19

2/6

2432

10:26:58 AM
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FCC Part 47 §15.247 2400-2483.5 MHz 2017

Occupied Channel Bandwidth 99% (2437 MHz; 30.000 dBm; 20 MHz(11b_20Mhz))

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v04 and ANSI

C63.10-2013

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2437.000000 12.100000 == === 2430.950000 2443.050000

(continuation of the “99 % Bandwidth" table from column 6...)

DUT Frequency
(MHz)

Result

2437.000000

15T
10T

Level in dBm

PASS

99 % Bandwidth

AL A
AN MY
7 e

W

12,100 MHz

2440

2417 2430 2450 2457
Frequency in MHz
Measurement
| Setting Instrument Target Value
| Value |
Start Frequency 2.41700 GHz 2.41700 GHz
Stop Frequency 2.45700 GHz 2.45700 GHz
Span 40.000 MHz 40.000 MHz
RBW 200.000 kHz >=200.000 kHz
VBW 1.000 MHz >= 600.000 kHz
SweepPoints 400 ~ 400
Sweeptime 47.266 ps AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 30.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30 dB 0.30 dB
Run 9/ max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.04 dB 0.30 dB

2020-11-19

4/6

10:26:58 AM
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FCC Part 47 §15.247 2400-2483.5 MHz 2017

Occupied Channel Bandwidth 99% (2462 MHz; 30.000 dBm; 20 MHz(11b_20Mhz))

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v04 and ANSI

C63.10-2013

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2462.000000 11.500000 == === 2456.250000 2467.750000
(continuation of the “99 % Bandwidth" table from column 6...)
DUT Frequency Result
(MHz)
2462.000000 @ PASS
99 %, Bandwidth
5t
0 AN PR
r i Y iy
107 f \" |
e .| Fy U5
@ -201 N 4
% 30T IFJ {
= /
40T T
I P Hedpan
ot L O 11500 Wiz N e
2442 2450 2470 2482
Frequency in MHz
Measurement
| Setting Instrument Target Value
| Value |
Start Frequency 2.44200 GHz 2.44200 GHz
Stop Frequency 2.48200 GHz 2.48200 GHz
Span 40.000 MHz 40.000 MHz
RBW 200.000 kHz >=200.000 kHz
VBW 1.000 MHz >= 600.000 kHz
SweepPoints 400 ~ 400
Sweeptime 47.266 ps AUTO
Reference Level 0.000 dBm 0.000 dBm
Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30 dB 0.30 dB
Run 9/ max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.03 dB 0.30 dB
2020-11-19 6/6 10:26:58 AM
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Wi-Fi 802.11 g mode, 6 Mbps

FCC Part 47 §15.247 2400-2483.5 MHz 2017

Occupied Channel Bandwidth 99% (2412 MHz; 30.000 dBm; 20 MHz(11g_20Mhz))

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v04 and ANSI

C63.10-2013

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2412.000000 16.700000 - - 2403.750000 2420.450000
(continuation of the "99 % Bandwidth" table from column 6...)
DUT Frequency Result
(MHz)
2412.000000 PASS
99 % Bandwidth
5+
ot PR A
101 | |
2 201 . \
s . A\
> ! \
3 3ot
16.700 Mz Lo A
WA
2392 2400 2410 2420 2432
Frequency in MHz
Measurement
Setting Instrument Target Value
| Value
Start Frequency 2.39200 GHz 2.39200 GHz
Stop Frequency 2.43200 GHz 2.43200 GHz
Span 40.000 MHz 40.000 MHz
RBW 200.000 kHz >= 200.000 kHz
VBW 1.000 MHz >= 600.000 kHz
SweepPoints 400 ~ 400
Sweeptime 47.266 ps AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 30.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30dB 0.30dB
Run 16 / max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.12 dB 0.30 dB
2020-11-19 2/6 10:36:26 AM
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FCC Part 47 §15.247 2400-2483.5 MHz 2017

Occupied Channel Bandwidth 99% (2437 MHz; 30.000 dBm; 20 MHz(11g_20Mhz))

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v04 and ANSI
C63.10-2013

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2437.000000 16.700000 == === 2428.750000 2445.450000

(continuation of the “99 % Bandwidth" table from column 6...)

DUT Frequency Result
(MHz)
2437.000000 @ PASS

99 % Bandwidth

107
| TR TS A
o} U
e | I !
D 10T /
3 20 7 : \
327 f '\\
3075 16,700 Mz | (VA — o
2417 2430 2440 2450 2457
Frequency in MHz
Measurement
| Setting Instrument Target Value
| Value
Start Frequency 2.41700 GHz 2.41700 GHz
Stop Frequency 2.45700 GHz 2.45700 GHz
Span 40.000 MHz 40.000 MHz
RBW 200.000 kHz >= 200.000 kHz
VBW 1.000 MHz >= 600.000 kHz
SweepPoints 400 ~ 400
Sweeptime 47.266 ps AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 30.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30 dB 0.30 dB
Run 25/ max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.11dB 0.30dB

2020-11-19 4/6 10:36:26 AM
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FCC Part 47 §15.247 2400-2483.5 MHz 2017

Occupied Channel Bandwidth 99% (2462 MHz; 30.000 dBm; 20 MHz(11g_20Mhz))

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v04 and ANSI
C63.10-2013

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2462.000000 16.700000 == === 2453.750000 2470.450000

(continuation of the “99 % Bandwidth" table from column 6...)

DUT Frequency Result
(MHz)
2462.000000 @ PASS

99 % Bandwidth

5t
or A FANATS -““‘v-“ ."” O {]
-0t |
5 1 X
< -201 7
T ot ‘
32 3ot / \
40T A AR ol 16,700 bz | Ak A
2442 2450 2460 2470 2482
Frequency in MHz
Measurement
| Setting Instrument Target Value
| Value
Start Frequency 2.44200 GHz 2.44200 GHz
Stop Frequency 2.48200 GHz 2.48200 GHz
Span 40.000 MHz 40.000 MHz
RBW 200.000 kHz >= 200.000 kHz
VBW 1.000 MHz >= 600.000 kHz
SweepPoints 400 ~ 400
Sweeptime 47.266 ps AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 30.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30 dB 0.30 dB
Run 14 | max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.24 dB 0.30dB

2020-11-19 6/6 10:36:26 AM
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Wi-Fi 802.11 n(HT20) mode, MCSO

FCC Part 47 §15.247 2400-2483.5 MHz 2017

Occupied Channel Bandwidth 99% (2412 MHz; 30.000 dBm; 20 MHz(11n_20Mhz))

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v04 and ANSI

C63.10-2013

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2412.000000 17.900000 -- - 2403.150000 2421.050000

(continuation of the "99 % Bandwidth" table from column 6...)

99 % Bandwidth

DUT Frequency Result
(MHz)
2412.000000 PASS
5+
ot
-10T |
E L /
g /
£ aor /
H /
3T f

2410

Frequency in MHz

Measurement
Setting Instrument Target Value
| Value

Start Frequency 2.39200 GHz 2.39200 GHz
Stop Frequency 2.43200 GHz 2.43200 GHz
Span 40.000 MHz 40.000 MHz
RBW 200.000 kHz >= 200.000 kHz
VBW 1.000 MHz >= 600.000 kHz
SweepPoints 400 ~ 400
Sweeptime 47.266 ps AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 30.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30dB 0.30dB
Run 37 / max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.00 dB 0.30 dB

2020-11-19

2/6

10:48:16 AM
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FCC Part 47 §15.247 2400-2483.5 MHz 2017

Occupied Channel Bandwidth 99% (2437 MHz; 30.000 dBm; 20 MHz(11n_20Mhz))

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v04 and ANSI

C63.10-2013

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2437.000000 18.000000 == === 2428.050000 2446.050000

(continuation of the “99 % Bandwidth" table from column 6...)

DUT Frequency
(MHz)

Result

2437.000000 @ PASS

99 % Bandwidth

15T
101
B AN TV PR T
or i !
g |
gt f N
20+ _;' |
F ered ™ 18,000 bz
E -
2417 2430 2440 2450 2457
Frequency in MHz
Measurement
| Setting Instrument Target Value
| Value
Start Frequency 2.41700 GHz 2.41700 GHz
Stop Frequency 2.45700 GHz 2.45700 GHz
Span 40.000 MHz 40.000 MHz
RBW 200.000 kHz >= 200.000 kHz
VBW 1.000 MHz >= 600.000 kHz
SweepPoints 400 ~ 400
Sweeptime 47.266 ps AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 30.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30 dB 0.30 dB
Run 40 / max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.13dB 0.30dB

2020-11-19

4/6

10:48:16 AM
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FCC Part 47 §15.247 2400-2483.5 MHz 2017

Occupied Channel Bandwidth 99% (2462 MHz; 30.000 dBm; 20 MHz(11n_20Mhz))

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v04 and ANSI

C63.10-2013

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2462.000000 18.000000 == === 2453.050000 2471.050000

(continuation of the “99 % Bandwidth" table from column 6...)

DUT Frequency Result
(MHz)
2462.000000 @ PASS

Level in dBm
s
=)

99 % Bandwidth

18, 000 MHz Yo

LMy pran
SN

2460

2470

Frequency in MHz

Measurement

| Setting Instrument Target Value

| Value
Start Frequency 2.44200 GHz 2.44200 GHz
Stop Frequency 2.48200 GHz 2.48200 GHz
Span 40.000 MHz 40.000 MHz
RBW 200.000 kHz >= 200.000 kHz
VBW 1.000 MHz >= 600.000 kHz
SweepPoints 400 ~ 400
Sweeptime 47.266 ps AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 30.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30 dB 0.30 dB
Run 38 / max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.09 dB 0.30dB

2020-11-19

6/6

2482

10:48:16 AM
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Appendix C.4: Test Results of Conducted Spurious Emissions Measured in 100 kHz

Bandwidth

Wi-Fi 802.11 b mode, 1 Mbps
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Spectrum I
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Spectrum I n'.vn
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Wi-Fi 802.11 g mode, 6 Mbps

Spectrum I ::vn
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Spectrum I
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Spectrum I n'.vn

Ref Level 20.00 dBm Offset 1.00 dB @ RBW 100 kHz

o Att 40dB  SWT 94,8 ps @ VBW 300 kHz Mode Auto FFT
@ 1Pk Max
M1[1] -0.62 dBm|
2.4558060 GHZ|
10 dBmn
M1
0 dem ¥

-10 dBm Mﬁbm W ""W\Mﬂﬁ
-20 dBr: AA Hn

-30 dBm

-40 dBm MAI‘W/UIW “/ \‘ M\F(WJ

-50 dBm WMW“

-60 dBm

-70 dBm

CF 2.462 GHz 691 pts Span 40.0 MHz
L | Measuring... l'illlllul 0w e

Spectrum I n'.vn

Ref Level 20.00 dBm Offset 1.00 dB @ RBW 100 kHz

o Att 40 dB  SWT 250 ms @ VBW 300 kHz Mode Auto Sweep
@ 1Pk Max
M1[1] -41.57 dBm
19.834100 GHz
10 dBmn
0 dem
-10 dBm

=20dBm=—in1 -20.620 dBm

-30 dBm
M
-40 dBm
-60 dBm
-70 dBm
Start 30.0 MHz 32001 pts Stop 25.0 GHz
( B ] measuring... QRANNRAND WO G




